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2,580 GHz 5.000 GHz 1.000 MHz 4,30100 GHz -44,38 dBm -19,38 dB 2,580 GHz 5,000 GHz 1.000 MHz 4,47134 GHz -44,29 dBm -19,29 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.88856 GHz -41.62 dBm -16.62 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.99955 GHz -41.42 dBm -16.42 db
10.000 GHz 18.000 GHz 1.000 MHz 17.87326 GHz -38.64 dBm -13.64 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.90126 GHz -38.47 dBm -13.47 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.89663 GHz -38.52 dBm -13.52 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.89813 GHz -38.47 deém -13.47 dB
{ 1 J L] ( )| J

Dater 21 AUG 2020 10:33:22

Date: 21 AUG 2020 10:34:36

Highest Channel / 64QAM

Spectrum

Ref Level 0.00 dBm Offset 12.60 dB

SGL Count 100/100

Mode Auto Sweep

heck
GPLIRIOUS,

PABS
INE_ABS B

|7

_LINE_ABS

[ B, S R s Aaasatl

Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Range Law Range Up | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 998.78811 MHz -46.72 dBm -21.72 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.12234 GHz -47.01 dBm -22.01 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.94072 GHz -44,21 dBm -19,21 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.85705 GHz -41.63 dBm -16.63 dB
10.000 GHz 18.000 GHz 1.000 MHz 17.80176 GHz -38.52 dBm -13.52 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.89563 GHz -38.50 dBm -13.59 dB
( I J ]

Date: 21.AUG. 2020 10:38.14

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042243-01B

LTE Band 7 / 20MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Spectrum u%;" Spectrum ué]
Ref Level 0,00 dBm  Offset 12,60 db Mode Auto Sweep Ref Level 0,00 dBm  Offset 12,60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 avgPwr @1 AvgPwr
Limit ¢heck PABS Limit ¢heck PABS
SPURIOUS | INE_ABS PARS 10 ddRR—REURIOUS JINE ABS P
-20 dBm
SPURIOUS_LINE_ABS | SPURIOUS_LINE_ABS
~ 3 2 40 dBm A . I
" VN AT Ay " M -, >
mwm Wy -, m PR N P
0
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 953.70565 MHz -46.60 dBm -21.69 dB 30,000 MHz 1,000 GHz 1.000 MHz 954.67516 MHz -46.66 dBm -21.66 d&
1.000 GHz 2,490 GHz 1.000 MHz 2.10844 GHz -47.04 dBm -22.04 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.47734 GHz -47.01 dBm -22.01 dB
2,580 GHz 5.000 GHz 1.000 MHz 4,15438 GHz -44,07 dBm -19,07 dB 2,580 GHz 5,000 GHz 1.000 MHz 4,29471 GHz -44,19 dBm -19,19 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.98255 GHz -41.43 dBm -16.43 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.99505 GHz -41,38 dBm -16.38 db
10.000 GHz 18.000 GHz 1.000 MHz 17.89326 GHz -38.47 dBm -13.47 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.89426 GHz -38.47 dBm -13.47 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.90413 GHz -38.50 dBm -13.50 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.89713 GHz -38 41 dBm -13.41 d&

( I J

Dater 21 AUG 2020 10:58:00

L] ( )

Date: 21 AUG 2020 11:00:14

Highest Channel / 64QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 12.60 dB Mode Auto Sweep

Date: 21.AUG. 2020 11.03.52

heck PARS
SPURIONUS | INE_ABS PARS
_LINE_ABS
i I A
Vet
L, __._WM—.W'W
60 dB
-70 dg
-80 dg
-00 der
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Range Law Range Up | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 995.87956 MHz -46.91 dBm -21.91 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.10844 GHz -47.01 dBm -22.01 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.14422 GHz -44.,26 dBm -19.26 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.98305 GHz -41.56 dBm -16.56 dB
10.000 GHz 18.000 GHz 1.000 MHz 17.87376 GHz -38.39 dBm -13.39 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.89263 GHz -38.58 dBm -13.58 dB
( I J ]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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1 A7-40 of 41



samonias. FCC RADIO TEST REPORT

Report No. : FG042243-01B

Frequency Stability

Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0013
40 Normal Voltage 0.0066
30 Normal Voltage 0.0044
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0018
0 Normal Voltage 0.0068

-10 Normal Voltage 0.0039 PASS
-20 Normal Voltage 0.0008
-30 Normal Voltage 0.0030
20 Maximum Voltage 0.0047
20 Normal Voltage 0.0000
20 Battery End Point 0.0059

Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.65 V. ; Maximum Voltage =4.25 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A7-41 of 41




saran . FCC RADIO TEST REPORT Report No. : FG042243-01B
LTE Band 13
Peak-to-Average Ratio
Mode LTE Band 13/ 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH - - - -
Middle CH 2.41 4.78 3.28 5.59 PASS
Highest CH - - - -
Mode LTE Band 13/ 10MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH - - - -
Middle CH 3.71 6.09 - - PASS
Highest CH - - - -
TEL : 886-3-327-3456 Page Number : A13-10f 21

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042243-01B

LTE Band 13/ 10MHz / QPSK

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum

=)

Spectrum

e
Ref Level 30.00 cbm  Offset 11,30 db Ref Level 30.00 cbm  Offset 11,30 db
o att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
B ——
— B g
0. T o
AN
0.0 0.0 .
| 3 i 5
\ < 3 ‘
1 Y 1E "‘
X 3 % 3
s : \ \
\ \ \
1
i | 1
1E > 1E ‘
i i
S — | \
CF 782.0 MHz Mean Pwr + 20.00 dB CF 782.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 20,90 dBm 23,86 dBm 2.96 dB 1.80 dB 2.06 dB Trace 1 21.22 dBm 26,82 dBm 5.60 d8 2.35 d8 4.03 da 4.78 da 0 dB
I e—— | ———
Date’ 21 AUG 2020 020500

Date: 21 AUG.2020 020510

LTE Band 13/ 10MHz / 16QAM

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum

Ref Level 30.00 dém

=

Offset 11,20 db
Att

Spectrum

Ref Level 30.00 cbm  Offset 11,30 db
3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
E=S=E
\’\7 —
o \\- 1 -
\
0.0 -
\ 5 % 3
t b
1E4 - 1E4
} g g
1€ | 1€ -
\ §
|
CF 782.0 MHz Mean Pwr + 20.00 dB CF 782.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | | | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 | 19.89 dbm 23,60 dBm 3.71d8 2.64 0B 2.93 dB 7 Trace 1 [ 20,33 dem 27,03 dbm 6.70 d8 2.93 d8 4.67 d8 5.59 da 6.17 08
— _— — —_—
L )i J [ L il ] SRR e
Date’ 21 AUG 2020 020438

Date: 21.AUG.2020 020445

LTE Band 13/ 10MHz / 64QAM

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum

= Spectrum =
Ref Level 30.00 cbm  Offset 11,30 db Ref Level 30.00 cbm  Offset 11,30 db
o att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
g
o > o
V\‘ =3,
!
0.0 1\ 0.0
3 { 5
1E- \ 1E- -
d X \\ %
1€ s 1€ -
B
X
CF 782.0 MHz - Mean Pwr + 20.00 dB CF 782.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |

Trace 1 [ 1925 dem 23,18 dBm 3.94 d8 2.90 6B 3.48 0B 18 3.91 08 Trace 1 [ 19.47 dem 26,94 dBm 7.47 da 3.01d8 4.93 d 5.09 d8 5.90 08
—— e — —
L |0 J - L il J [ e
Date: 21.AUG.2020 020417

Date: 21.AUG.2020 02.04.28

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FG042243-01B

26dB Bandwidth

Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 4.94 4.85 - - - -
Middle CH - - - - 4.94 4.83 9.75 9.99 - -
Highest CH - - - - 4.86 4.92 - - - -
Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.90 - - - - -
Middle CH - - - - 4.92 - 9.71 - - -
Highest CH - - - - 4.94 - - - - R

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A13-3 of 21




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG042243-01B

LTE Band 13

Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,30 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,30 db = RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
M1[1] 15.08 dBm)| M1[1] 15.47 dBm
780.42900 MH?Z| 778.99100 MHz
20 20 L3
.ﬂa 26.00 dB ¥ ndB 26.00 dB
0u ; s Al A a1t - LT ALANL W 4.935000000 MHz| 0d A AN~ o B e 4.845000000 MHz|
Ii Q factor '\ 158.1] f Q factor 160.8
L
od | od / L
H ¥z J‘ X
-10 - -10 d
/ \ / |
204 = L~ . 20d z
A aN R NI
I T - i
-30 + -30
f"”f
40 B -40 di
oV :
J Ve
50 d 50 d
-60 d 60 d
CF 779.5 MHz 1001 pts Span 10.0 MHz CF 779.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 780.429 MHz 15.08 dBm nd@ down 4.935 MHz M1 77B.991 MHz 15.47 dBm nd@ down 4,845 MHZ
TL 1 777.082 MHz -10.70 dBm nd8 26.00 dB TL L 777.112 MHz -10.24 dam n 26.00 dB
T2 1 781.998 MHz -11.06 d8m Q factor 158.1 T2 1 7B1.958 MHz -10.69 dBm Q factor 160.8

L I ]

Date: 21 AUG.2020 010815

- \ ) J

Date: 21, AUG 2020 01:08:03

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

ectrum =
Ref Level 30.00 cbm  Offset 11,30 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,30 db = RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.56 dBm) ™M1[1] 14.18 dBm)
78272900 MHZ| 782.47000 MHz
20 20
xnde 26.00 dB T ndB 26.00 dB
o s A B Y 4.935000000 MHZ 04 AL e [ B 4.825000000 MHZ]
] Q factor \ 158.6 | q factor | 162.2
od \ 0 di !
/ ! !
-10 df -~ - 10 d ¥
/ \ \
20 d ! L= o 20 d
o N e s N oY Vo
o s v A bV WAL
WV \f Sy
Lok Paeah
40 df 40 df
50 d 50 d
&nd 60 d
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 782.728 MHz 15.56 dam nd8 down 4.935 MHz ML 782,47 MHz 14.18 dam nd8 down 4,825 MHZ
TL 1 779.483 MHz -10.15 dBm nd8 26.00 dB TL L 779.562 MHz -11.52 dbm nd8 26.00 dB
T2 1 784.428 MHz -10.90 d8m Q factor 158.6 T2 1 7B4.40B MHz -12.00 dém Q factor 162.2

L I ]

Date: 21.AUG.2020 011751

- \ ) J

Date: 21 AUG 2020 01:18:03

Highest Channel / 5MHz / QPSK Highest Channel / 5MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,30 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.30 db & RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.40 dBm| mili] 14.08 dBm|
12900 MHzZ 785.73900 MHz
20 Yh 26.00 dB 20 nddil 26.00 d8
104 A P ot e [ A P 855000000 MHz wd o o B\ e 4.915000000 MHz|
i Q factor 161.9) T Q factor \ 159.9)
g ;I od \L
1 /
{ 2
_10d 4 10 d i Tz
/ {
20 d 20 di 7 -
AN - A oo o P e
a0 30
-40d -40 d
-50 d -50 di
60 d -60 db
CF 784.5 MHz 1001 pts Span 10.0 MHz CF 784.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 785.420 MHz 15.40 dBm ndB down 4.655 MHz ML 7B5.739 MHZ 14.08 dBm ndB down 4,915 MHz
T1 1 782.102 MHz -10.44 dBm nds 26.00 d8 T1 1 782.032 MHzZ -12.15 dém nds 26.00 da
T2 1 786.958 MHz -10.39 dém Q factor 151.8 T2 1 766,548 MHZ -12.31 dém Q factor 158.9
L ) - L )i ) L

Date: 21.AUG.2020 011914

DCate: 21.AUG 2020 01:19:02

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG042243-01B

LTE Band 13

= trum i
Ref Level 30.00 cbm  Offset 11,30 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,30 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 17.86 dBm) ™M1[1] 15.26 dBm)
" 783.4590 MHz 783.6780 MHz,
20 d8 20 d8
- ndh 26.00 dB 26.00 dB
0 Nt LARa VARGl RadvAV 0.750000000 MHz . s e PN - 0.990000000 MH2
* 1 Q factor 80.4) b 7 Q factor \ 78.4
0 dom: L | 0 dam d .
¥ \ ' \
-10 dBm: T -10 dem: -
A \ / |
Z hea s et = S - A
20 dBm - — 20 dem e
I e W
-30 dbm , -30 dém v -
/ /
-0 dm - -40 dam
e\ A o L
-50 GBm- Kl
-6 dBm -60 dBm
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 783,459 MHz 17.86 dam nd8 down 9.75 MHz ML 7B2.678 MHZ 15.26 dam nd8 down 9,99 WHz
T1 1 777.185 MHz -8.59 dBm nd8 26.00 dB T1 L 777.085 MHz -10.93 dbm nd8 26,00 d8
T2 1 786.935 MHz -8.29 dBm Q factor BO.4 T2 1 7B7.075 MHz -10.93 dém Q factor 78.4
8 JL J e JL J v
Date: 21.AUG 2020 01:38.00 Date: 21.AUG 2020 01:37:49

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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samonias. FCC RADIO TEST REPORT Report No. : FG042243-01B

LTE Band 13

Lowest Channel / 5MHz / 64QAM

[m:]
Ref Level 30.00 cbm  Offset 11,30 db = RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
(@ 17k Max
™M1[1] 14.27 dBm)
778.27100 MHz
= X‘ ndB 26.00 dB)|
10 d A S\ ’\' il e BV e 4.895000000 MHz|
I Q factor 159.0)
od [ T
') Yo
-10 df - A&
r’ 3
/ \
/ Y W .
el
-6 df
CF 779.5 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
M1 1 778.371 MHz 14.27 dBm nd@ down 4.895 MHz
T1 1 777.062 MHz -12.06 dBm nd8 26.00 dB
T2 1 781.958 MHz -11.39 d8m Q factor 159.0
L L J

Date: 21 AUG.2020 01.27.42

Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

ectrum pectrum i
Ref Level 30.00 cbm  Offset 11,30 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,30 db e RBW 300 kHz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 5 dBm| MI[1] 15.42 dBm
782.66900 MHz 782.9800 MHz,
20 V1 nde 26.00 dB| @ nde 26.00 dB)
g | I Ao JLBR i, 4.915000000 MHZz 104 ; VB 9.710000000 MHZ|
i v q fa \ 159.2] 7 Q factor Y 80.6)
} \ | \
o ¥ 0
| L
04 "ﬂ‘ -10d £ \\'
{ { I,
! —l— 20 o =
ol P, s
30
-40 df -40 di
) ~
50 d STl
-6 df -60 di
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 782.569 MHz 13.25 dam nd8 down 4.915 MHz ML 782,38 MHz 15.42 dam nd8 down 9.71 Wz
T1 1 778.532 MHz -12.94 dm nd8 26.00 dB T1 L 777.185 MHz -10.54 dam nd8 26,00 d8
T2 1 784.448 MHz -12.59 dam Q factor 159.2 T2 1 7B6.B9S MHz -10.32 dém Q factor 80.6
- - —
L L J L L J
Date: 21.AUG 2020 01:32.35 Date: 21 AUG 2020 01:49:44

Highest Channel / 5MHz / 64QAM

Spectrum

Ref Level 30.00 dém  Offset 11,30 dB & RBW 100 kHz

o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100

[@1Pk Max

MiL1] 12.69 dbm)
784.63000 MHz

26.00 dB|

- 4.935000000 MHz
N 159.0

AT e | e o

60 df

CF 784.5 MHz 1001 pts Span 10.0 MHz

Marker

Type | Ref | Trc | X-value | ¥-value | __Function | Function Result |
ML 1 784.63 MHz 12.69 dBm ndB down 4,935 MHz
T1 1 782.062 MHz -12.98 dém ndé 26.00 dB
T2 1 786.958 MHz -13.51 dém  factor 159.0

L L J

Date: 21.AUG.2020 01:33.11

TEL : 886-3-327-3456 Page Number 1 A13-6 of 21
FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FG042243-01B

Occupied Bandwidth

Mode LTE Band 13 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |[16QAM| QPSK |16QAM| QPSK |16QAM| QPSK [ 16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 4.48 4.48 - - - -
Middle CH - - - - 4.49 4.48 8.99 9.01 - -
Highest CH - - - - 4,51 4.49 - - - -
Mode LTE Band 13 : 99%0OBW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.49 - - - - -
Middle CH - - - - 4.48 - 8.97 - - -
Highest CH - - - - 4.48 - - - - -

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG042243-01B

LTE Band 13

Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,30 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,30 db = RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.30 dBm) ™M1[1] 14.19 dBm)
0 780.42900 MH?Z| - 780.62900 MHz
. Gec By . 4.475524476 MHz 4.475524476 MHz
e T LS B il e A LY et s TL A A A A
10d T 104d i
| \ / .
od od
/ | / |
i \A A / Lt
-10 -10
\
20 d 0, ! \n 20 di
2 = o 21
/ ~ - s hal g -y
i e o~ R AT
-30 — -30 y
-40 g -40 di
’ e
s | v
-50 d =50 d
&nd 60 d
CF 779.5 MHz 1001 pts Span 10.0 MHz CF 779.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 780.420 MHz 15.30 dBm ML 7B0.B29 MHz 14,19 dam
TL 1 777.27223 MHz 10.55 dBm Oce Bw 4.475524476 MHz TL L 777.27223 MHz 8.1 dBm Oce Bw 4.475524476 MHz
T2 1 781.74775 MHz 10.71 dom T2 1 78174775 MHZ 9.32 dom

L U J L JU J

Date: 21 AUG.2020 01.07.38

Date: 21.AUG 2020 01:07:51

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

L I

Date: 21 AUG.2020 011828

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 11,30 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,30 db = RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 14.59 dBm) ™M1[1] 13.61 dBm)
- . 783.08900 MHz - § 782.36000 MHZ]
ol Bw 4.485514486 MHz T Occhw - 4.475524476 MHZ
g . ey im e P e 104 ; NP o Priobr AP e Pt T2
/ \ / \
od | 0d |
7 \ ! \
-tod T y
/ \ \
204 =
- - v, AW Ve
oo e A ~
Lty
40 df -40 di
50 df 50 d
-6 df -60 di
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 783.089 MHz 14,59 dam ML 782,36 MHz 13.61 dam
T 1 779.76224 MHz 9.61 dBm Oce Bw 4,485514456 MHz TL L 779.76224 MHz 8.46 dBm Oce Bw 4,475524476 MHz
T2 1 784.24775 MHz 9.73 dam T2 1 78423776 MHZ 9.21 dam

L U ]

Date: 21.AUG 2020 01:18:14

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

Date: 21.AUG.2020 01.1838

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,30 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.30 db & RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.60 dBm| mili] 13.91 dBm|
78605800 MHzZ| 784.91000 MHz
e oce Bl 4.505494505 MHz & - T occBw 4.485514486 MHz
B L A P Vs e e . . O T E D R
10 d 7 T 10 i
\ / \
od od T
\ ! 4
BUE! 4 -10d +
\ / \
N { 1
. o= - . - =
et v v S, / v
-40d -40 d
50 df -50 di
60 d -60 db
CF 784.5 MHz 1001 pts Span 10.0 MHz CF 784.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 786.058 MHz 14.60 dBm ML 764,51 MHz 13.91 dém
TL 1 782.25225 MHz 9.99 dém Oce Bw 4.505494505 MHz T1 1 782.26224 MHZ 9.24 dBm oce Bw 4. 485514486 MHZ
T2 1 785.75774 MHz 9.85 dbm T2 1 785.74775 MHZ 9.48 dbm

L )i ] -

DCate: 21.AUG 2020 01:18:50

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042243-01B

LTE Band 13

Spectrum , 2ctrum 3
Ref Level 30.00 cbm  Offset 11,30 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,30 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
16.60 dBm) ™M1[1] 15.07 dBm)
" 785.9970 MHz N 779.0030 MHz,
= - - £.991008991 MHz @ R oy 9.010989011 MHZ
P for 2 S NS SR 2
10 d 10 di ¥
! \ i 1
\
0 dom / | 0 dam. / L
, . ] \
-10 d8m - - -10 dém: 1 ¢
] \ \
J L / o
20 dBm — AN 20 dBm e 2 SN
v )
-30 dbm -30 dém .
/
Y.
-0 dm -40 dam —
o P
Sl W “50 dém
-6 dBm -60 dBm
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 785.397 MHz 16.60 dam ML 779.003 MHz 15.07 dam
T1 1 777.5245 MHz 10.68 dBm Oce Bw £.991008951 MHz T1 L 777.5045 MHz 9.69 dBm Oce Bw 9.010969011 MHz
T2 1 786.5158 MHz 10.83 dam T2 1 786.5155 MHz 8.83 dam
Date: 21 AUG 2020 01:37.25 Date: 21 AUG 2020 01:37:7

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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samonias. FCC RADIO TEST REPORT Report No. : FG042243-01B

LTE Band 13

Lowest Channel / 5MHz / 64QAM

(=]

Ref Level 30.00 dém

Offset 11,30 dB & RBW 100 kHz

lo Att 30ds  SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SEGL Count 100/100

(@ 17k Max

MIL1] 15.04 dBm
779.26000 MHz
4485514486 MHz

T Occ Bw

e [ e

A
-0 da

Fa,
50

60 df

CF 779.5 MHz 1001 pts Span 10.0 MHz

Marker

Type | Ref | Tre | X-value 1 Y-value | Function |
M1 1 779.26 MHz 15.04 dBm

777.28222 MHz 8.21 dBm Oce Bw

781.76773 MHz 7.79 dam

Function Result

4.485514486 MHz

Date: 21.AUG.2020 01:27.30

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ectrum =
Ref Level 30.00 cbm  Offset 11,30 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,30 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 12.92 dBm) 14.47 dBm)
- 781.06100 MHz - 785.0770 MHz,
Occ B 4.475524476 MHz £.971028971 MHZ
104 [, S LN W : 104 A
I 1 \
o di 0di Y
/ | |
\ [ |
10 d - -10 di -
/ | |
204 f" 20d ! ey o
; WAL ov M
Suat: 0
-40 ds -40 di o
50 df
&nd 60 d
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 781061 MHz 12.92 dam ML 7BE.077 MHZ 14,47 dBm
T1 1 779.77223 MHz 7.42 dBm Oce Bw 4,475524476 MHz T1 L 777.5245 MHz 7.57 dm Oce Bw £.971028971 MHz
T2 1 784.24775 MHz 7.27 dam T2 1 786.4955 MHz 8.35 dam
- — - —
L L J L L J

Date: 21 AUG.2020 01:32.47

Date: 21 AUG 2020 01:49:33

Highest Channel / 5MHz / 64QAM

Spectrum

Ref Level 30.00 dém  Offset 11,30 dB & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100

(@ 17k Max

MiL1] 12.98 dBm)
785.05900 MHz
4475524476 MHz|

M1 Occ B

1 - e _af P P

-10

20 df LY

e

PV

a0

40

50 df

60 df

CF 784.5 MHz 1001 pts Span 10.0 MHz

Marker

Type | Ref | Trc | X-value | ¥-value | __Function |
ML 1 785.058 MHz 12.98 dBm

782.26224 MHz 8.06 dém Oce Bw

785.73776 MHz 8.29 dbm

Function Result

4.475524476 MHz

Date: 21.AUG.2020 01:3258
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042243-01B

Conducted Band Edge

LTE Band 13 /5MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

‘o
corum ) (=]|[ spectrum
Ref Level 30.00 dBm Offset 11.30 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 11,30 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS Limit ¢heck PABRS
20 dbife _$PURIOUS ) INE_ABS pakS 20 dbifpe—fRURIOUS JINE ABS | pARS ‘
' l
10 dB I 10 dBd ‘i
| 0 dBm “
; \\\ -10 dBm I '\
-20 dBm
I /|
o \ e I
SPURIOUS_LINE_ABS f \ SPURIOUS_LINE_ABS_ f \
\_ \ 40 dBm. ,/ .
|=J T 50 dem VAN t
+ a0 dem T
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit RangeLow | RangeUp | RBW | Frequency | Ppower Abs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 770.15085 MHz -61.42 dBm -26.42 dB 763.000 MHz 775.000 MHz .250 kHz 773.74725 MHz -61.56 dBém -26.56 dB
775.000 MHz 775.500 MHz 100.000 kHz 775.89685 MHz -45.50 dBm -32.50 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.22972 MHz -49.46 dem -36.46 db
775.900 MHz 776.000 MHz 30.000 kHz 775.98506 MHz -49.58 dBm -36.58 di 775.900 MHz 776.000 MHz 30.000 kHz 775.97647 MHz -54.17 dBm -41.17 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.33666 MHz 20.19 dBm -0.61 dB 776,000 MHz 788,000 MHz 100.000 kHz 786.68731 MHz 20.28 dem ~0.72 dB
768.000 MHz 788.100 MHz 30.000 kHz 788.08207 MHz -54.29 dém -41.29 d& 788,000 MHz 738.100 MHz 30.000 kHz 788.03981 MHz -50.18 dBém -37.18 dB
768.100 MHz 793.000 MHz 100.000 kHz 788.68986 MHz -49.78 dBm -36.78 dB 788,100 MHz 793.000 MHz 100.000 kHz 788.14161 MHz —46.54 dBm -33.54 dB
793.000 MHz 806.000 MHz 6.250 kHz 794.53896 MHz -61.32 dBm -26.32 di 793,000 MHz 806.000 MHz 6.250 kHz 802.01948 MHz -61.50 dBm -26.50 dB
e
) ] [ ) J

Date: 21 AUG 2020 01:14:58

L

Date: 21.AUG. 2020 01:25:56

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

m Sp um
Ref Level 30.00 dBm  Offset 11.30 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 11.30 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr [@1 avgPwr
Limit §heck PABS Limit heck PARS
20 dble—fRURIONS | INE ABS BAKS 50 dhipe—$BURIOUS JINE ABS DA
10 dem: 10 dém
] -
o de l ‘ 0 dem ‘
-10 dBm - ! l -10 derm — \
-20 dBm ] -20 dém ‘I
e J * o J \
SPURIOUS_LINE_ABS ] | SPURIOUS_LINE_ABS | r’-x\
-40 dBm /‘ MI“T 40 dBm
J -50 dem
~ 4 ) }
Start 763.0 MHz 7007 pts Stop 806.0 MHz | [ Start 763.0 MHz 7007 pts Stop B06.0 MHz
P Ei Spurious Emissions
__Rangelow | RangeUp | RBW | Frequency | _Powerabs | Alimit | Rangelow | Rangeup | RBW | Frequency |___powerabs | ALimit
763.000 Mz 775,000 MHz 6.250 kHz 774,95604 MHz -56.67 dem -23.67 db 763,000 MHz 775.000 MHz 6.250 kHz 763.54545 Az 61,50 dbrm 2650 0B
775.000 MHz 775,900 MHz 100,000 kHz 775,99865 MHz -33.86 dém -20.86 d& 75.000 MHz 775.900 MHz 100,000 kHz 77588337 MH= 48,83 dbm 35,93 dB
775.900 MHz 776.000 MHz 30.000 kHz 775,99625 MHz -37.24 dém -24.24 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.02802 MHz 53,86 dbm 40.66 db
776.000 MHz 788.000 MHz 100.000 kHz 779,45654 MHz 5.92 dém -24.08 d 776.000 MHz 788.000 MHz 100.000 kHz 785.38062 MHz 5.93 dém -24.07 dB
788,000 MHz 788,100 MHz 30.000 kHz 78802403 MHz -47.78 dém -34.78 d& 788.000 MHz 788.100 MHz 30.000 kHz 768.01623 MHz -34.98 dem -21.98 d&
788.100 MHz 793.000 MHz 100,000 kHz 788,53811 MHz -43.05 dem -30.05 dB 788,100 MH= 783.000 MH2 100,000 kHz 788.11713 MHz -30.87 dBm 17878
793.000 MHz 806.000 MHz 6.250 kHz 80169481 MHz -61.30 dBm -26.30 d& 793.000 MHz B806.000 MHz 5.250 kHz 793.11039 MHz -60.71 dbm -25.71 dB

]" 1

Date: 21.,AUG.2020 01:.09:55

i

Date: 21.AUG.2020 01:20:54
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042243-01B

LTE Band 13/ 5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrur

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.30 dB Mode Auto Swesp

Spectrum

Ref Level 30.00 d8m
SGL Count 100/100

Offset 11,30 d& Mode Auto Sweep

i

@1 AvaPwr @1 AvgPwr
Limit ¢heck PABS Limit ¢heck PABRS

20 A!':'uau BOURIOUS ) INE ABS PABRS 20 db?“? —$RURIQUS JINE ARS | DABS

I )

10 de |r 10 B H

0dBm } 0 dem. H

-10 B ‘ -10 dBm — - 'l

-20 o l‘! l\ -20 dBm } }

SPURIOUS_LINE_ABS 1 \ SPURIGUS_LINE_ABS / ¥

-40 B / \L 40 dBm /H 3

|__g AN T -50 dBm e t
| 50 dBm; T

Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz

Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit RangeLow | RangeUp | RBW | Frequency | Ppower Abs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 774.01099 MHz -61.40 dBm -26.49 d& 763.000 MHz 775.000 MHz 6.250 kHz 771.46953 MHz -61.49 dBm -26.49 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.86089 MH2 -45.02 dém -33.02 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.13801 MHz -49.41 dBm -36.41 dB
775.800 MHz 776.000 MHz 30.000 kHz 775.96878 MHz -48.74 dBm -35.74 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.96179 MHz -54.40 dBm -41.40 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.21269 MHz 19.34 dém -10.65 d& 776.000 MHz 788,000 MHz 100.000 kHz 786.65135 MHz 10,48 dém ©10.52 dB
766.000 MHz 788.100 MHz 30.000 kHz 788.04790 MHz -54.47 dém -41.47 d& 782.000 MHz 788,100 MHz 30.000 kHz 788.00305 MHz -47.44 dBm -34.44 dB
768.100 MHz 793.000 MHz 100.000 kHz 790.09965 MHz -49.86 dBm -36.86 dB 786.100 MHz 793.000 MHz 100.000 kHz 788.15629 MHz -44.60 dBm -31.60 db
793.000 MHz 806.000 MHz 6.250 kHz 802.29221 MHz -61.22 dBm -26.22 di 793,000 MHz 806,000 MHz 6£.250 kHz 902.09740 MHz -61.34 dBm -26.34 dB

)

Date: 21 AUG 2020 01:13:17

]

Date: 21 AUG. 2020 01:24:16

L

J

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

P

rum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.30 dB Mode Auto Sweep

Sp

um

Ref Level 30,00 dém
SGL Count 100/100

Offset 11.30 dB Mode Auto Sweep

Date: 21.,AUG.2020 01:11:38

@1 AvgPwr [@1 avgPwr
Limit Fheck PABS Limit Gheck PABS

20 dbire—$BURIOUS | INE ARS DAKS 20 dbipe—$RURIONS | INE ABS DA

10 dem 10 dBm

—_ RS

ode ‘ ‘ 0dem "1‘

-10 d8m — | \ -10 dem: — \

-20 dBm J -20 dem

o ] \ . J |

SPURIOUS_LINE_ABS | SPURIOUS_LINE_ABS ‘T~\

-40 dBm / \”‘p -40 dBm

-50 dBm J t -50 dem

. — 250 dBr, |

Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz

P Ei Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs | ALimit Range Low Rangeup | RBW | Frequency |___powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.98202 MHz -59.76 dém -24.76 dB 763.000 MHz 775.000 MAz 6.250 kHz 773.25574 MHz -61.40 dBm -26.49 db
775.000 MHz 775.900 MHz 100.000 kHz 775.88786 MHz -36.73 dém -23.73 dB 775.000 MHz 775.900 MHz 100,000 kHz 775.85010 MHz -49.36 dbm -36.36 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99845 MHz -39.34 dBm -26.34 dB 275.900 MHz 776.000 MHz 30.000 kHz 775.92732 MHz 53.64 dbm —20.64 db
776.000 MHz 788.000 MHz 100.000 kHz 78047752 MHz 4.99 dem -25.01 d8 776.000 MHz 788.000 MHz 100.000 kHz 785.46454 MHz 4.95 dBm -25.05 dB
786.000 MHz 788,100 MHz 30,000 kHz 788.05829 MHz -40.18 dBm -36.18 d& 788.000 MHz 788.100 MHz 30.000 kHz 788.06449 MHz -35.74 dBm -22.74 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.24441 MHz -44.54 dBm -31.54 dB 785,100 MH= 753,000 MHz 100.000 kHz 788.22972 MHz 231.72 dBm Z18.72 dB
793.000 MHz 806.000 MHz 6.250 kHz 800.07143 MHz -61.18 dém -26.18 d& 793.000 MHz B06.000 MHz 6.250 kHz 793.00649 MHz -60.66 dBm -25.66 dB

T
i il ) e

Date: 21.AUG.2020 01:22:35
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042243-01B

LTE Band 13/ 5MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrur x| Spectrum
Ref Level 30.00 dBm  Offset 11.30 dp Mode Auto Sweep Ref Level 30.00 dem  Offset 11,30 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvaPwr @1 AvgPwr
Limit ¢heck PARS Limit ¢heck PABRS
20 dbifte —$BUBIOUS ) INE ABS PABS 20 dbifpe—BRURIOUS JINE ABS | pABS
1048 ﬂ 10 ded H
0 dBm ]! 0 dBm {,
-10 e ] | -10 dBm —] [ %
-20 dé: l \l -20 dBm f 1
e [ e [
SPURIOUS_LINE_285 /l \ SPURIQUS_LINE_ABS_ ,[ \
-40 d -40 dBm '
-50 | -50 dBm i
- i 50 g ]
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit RangeLow | RangeUp | RBW | Frequency | Ppower Abs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 773.80719 MHz -61.53 dBm -26.53 d& 763,000 MHz 775.000 MHz 6.250 kHz 765.031397 MHz -61.36 dbm -26.36 dB.
775.000 MHz 775.500 MHz 100.000 kHz 775.89685 MHz -48.80 dBm -35.80 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.16319 MHz -49.43 dBm -36.43 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99685 MHz -52.74 dBém -39.74 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.96848 MHz -54.28 dBm -41.28 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.32468 MHz 13.29 dém -11.71 d& 776.000 MHz 788.000 MHz 100.000 kHz 786.63036 MHz 18.37 dem S11.63 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.07188 MHz -54.32 dBm -41.32 dB 788,000 MHz 788,100 MHz 30.000 kHz 788.02792 MHz -51.61 dbm -38.61 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.41084 MHz -49.78 dBm -36.78 dB 788.100 MHz 793.000 MHz 100.000 kHz 788.12203 MHz -47.74 dBm ~34.74 dB
793.000 MHz 806.000 MHz 6.250 kHz 803.12338 MHz -61.43 dBm -26.43 dB 793,000 MHz 806.000 MHz 6.250 kHz 793,30519 MHz -61.28 dém -26.28 dB
)l ) ( )i ] ) v

Date: 21 AUG 2020 01:31:03

Date: 21 AUG. 2020 01:36:32

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectrum @i sp um
Ref Level 30.00 dBm  Offset 11.30 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 &vgPwr
Limit §heck PAES Limit ¢heck PABS
20 dbire—$BURIOUS | INE ARS paks 20 dbipe—$RURIONS | INE ABS DA
10 dem 10 dBm
ode “ %11 0dem 1
-10 d8m — I ‘ -10 dem: — \
-20 dBm | -20 dem
o ] | o | |
SPURIOUS_LINE_ABS | SPURIOUS_LINE_ABS \r‘_
~40 \r- 40 dBm I
-50 dBm t -50 dem
m — 5008 T
Start 763.0 MHz 7007 pts Stop 806.0 MHz | || Start 763.0 MHz 7007 pts Stop 806.0 MHz
P Ei Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Range Low Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775,000 MHz 6.250 kHz 774,85015 MHz -60.61 dém -25.61 db 762,000 MHz 775.000 MAz 5.250 kHz 76843656 MHZ -61.25 dbm -26.25 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89555 MHz -39.16 dém -26.16 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.09126 MHz -49.34 dBm 36,34 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.98596 MHz -42.00 dBm -29.00 dB 275.900 MHz 776.000 MHz 30.000 kHz 775.98077 MHz 53.97 dBm 20,97 dB
776.000 MHz 788,000 MHz 100.000 kHz 779.30270 MHz 4.10 dBm -25.90 dB 776.000 MHz 788.000 MHz 100.000 kHz 785,99201 MHz 3.93 dBm -26.07 dB
788.000 MHz 788,100 MHz 30.000 kHz 786.03651 MHz -49.70 d&m -36.70 d& 786.000 MHz 768.100 MHz 30.000 kHz 768.01703 MHz -37.16 dBm -24.16 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.50385 MHz -45.38 dBm -32.38 d 788,100 MHz 793,000 MHz 100,000 kHz 788,12203 MHz -33.39 dBm -20.39 dB
793.000 MHz 806.000 MHz 6.250 kHz 795.30519 MHz -61.28 dém ~26.28 d8 793.000 MHz 806.000 MHz 6.250 kHz 793.14935 MHz -60.70 dbm -25.70 dB
T
i i ) e

Date: 21.,AUG.2020 01:29:22
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042243-01B

LTE Band 13/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

N N '
Spectrum x| Spectrum T
Ref Level 30.00 dBm  Offset 11.30 dp Mode Auto Sweep Ref Level 30.00 dem  Offset 11,30 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr @1 dvgPwr
Limit ¢heck PABS Limit ¢heck PABRS
20 dbiffe—$PURIOUS JINE ABS [ BaAgS 20 e —BRUELOUS LMD ADS e T
10de l 1068 ‘I
0dem F\ 0 dBm h
-10 dB }' lE -10 dBm: J 1|
1 1
-20 o } - -20 dBm. ﬁl i
SPURIGUS_LINE_ABS, I SPURIOUS_LINE_ABS_ I' T
-40 B \ - -40 dBm v \\
AN
-0 dB |_ ~ I -50 dBm S \"
B - S0 dBrm. I |
Start 763.0 MHz 7007 pts Stop B806.0 MHz | || Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs | ALimit Range Low | RangeUp | RBW | Frequency | Power abs | ALimit
763.000 MHz F75.000 MHz 6.250 kHz 772.05604 MHz -61.10 deém -26.10 d& 763.000 MHz 775.000 MHz 6.250 kHz 767.40559 MHz -61.37 dBm -26.37 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89416 MHz -47.59 dBm -34.95 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.84740 MHz -49.47 dBm -36.47 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.97757 MHz -51.94 dBm -36.94 dB 775,000 MHz 776.000 MHz 30.000 kHz 775.91084 MHz -54.20 dBm -41.20 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.61239 MHz 20.17 dBm -0.83 d8 776.000 MHz 788,000 MHz 100.000 kHz 786.43556 MHz 20.25 dem ~9.75 d&
766.000 MHz 788.100 MHz 30.000 kHz 768.08347 MHz -54.37 dBm -41.37 dB 788,000 MHz 788,100 MHz 30.000 kHz 788.07627 MHz -52.32 dbm -39.32 dB
788.100 MHz 793.000 MHz 100.000 kHz 790.34441 MHz -49.78 dBm -36.78 dB 7865.100 MHz 793.000 MHz 100.000 kHz 788.10734 MHz ~48.33 dBm ~35.33 dB
793.000 MHz 806.000 MHz 6.250 kHz 802.18831 MHz -61.41 dBm -26.41 dB 793,000 MHz 806.000 MHz &.250 kHz 805,55105 MHz ~61.20 dBm ~26.20 dB
w ;
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Band Edge / Full RB

Spectrum I |u§
Ref Level 30.00 dém  Offset 11.30 dB Mode Auto Sweep
SGL Count 100/100
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-10 dBm — l \
-20 dem )
. \
| SPURIOUS_LINE_ABS_ I ]
-40 dBm \
-50 dem |
A48 —— o, -
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
763.000 MHz 775.000 MHz 6.250 kHz 774.94605 MHz -61.13 dBm -26.13 dB
775.000 MHz 775.900 MHz 100,000 kHz 775.98606 MHz -37.90 dém -24,90 de
775.900 MHz 776.000 MHz 30,000 kHz 775.99326 MHz -40.50 dBm -27.50 de
776.000 MHz 788.000 MHz 100.000 kHz 785.26074 MHz 3.10 dBm -26.90 dB
788.000 MHz 788,100 MHz 30.000 kHz 788.05799 MHz -31.95 dBm -18.95 db
788,100 MHz 793,000 MHz 100.000 kHz 788.10245 MHz -28.29 dBm -15.29 dB
793,000 MHz 806,000 MHz 6,250 kHz 793.14935 MHz -56.61 dBm -21,61 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042243-01B

LTE Band 13/ 10MHz / 16QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
Spectrum ||| spectrum o
Ref Level 30.00 dBm  Offset 11.30 dB Mode Auto Sweep Ref Level 30.00 dém Offset 11.30 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvagPwr
Limit Gheck PABS Limit fheck pabs
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Start 763.0 MHz 7007 pts Stop B06.0 MHz || |[ start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit
763,000 MHz 775,000 MHz 6.250 kHz 774.85015 MHz -61.54 dBm -26.54 dB 763.000 MHz 775,000 MHz 6.250 kHz 765.10390 MHz -61.56 dBm -26.56 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.86089 MHz -4.29 dBm -36.29 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.05440 MHz -40.47 dBm -36.47 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.98107 MHz -53.13 dBm -40.13 dB 775.900 MHz 776,000 MHz 30.000 kHz 775.91284 MHz -54.35 dBm -41.35 dB.
776.000 MHz 788,000 MHz 100.000 kHz 777.55245 MHz 12,39 dBém -11.61 dB 776.000 MHz 788,000 MHz 100.000 kHz 786.38761 MHz 19.57 dém 10,43 dB
788.000 MHz 788,100 MHz 30.000 kHz 788.08596 MHz -54.10 dBm -41.10 dB 788.000 MHz 788,100 MHz 30.000 kHz 788.05959 MHz -49.53 dBm -36.53 d&
788.100 MHz 793,000 MHz 100.000 kHz 788.91014 MHz -49.70 dBm -36.79 dB 788.100 MHz 793,000 MHz 100.000 kHz 788.10245 MHz -46.61 dBm -3361 dB
793.000 MHz 806,000 MHz 6.250 kHz 796.57792 MHz -61.28 dBm -26.28 dB 793.000 MHz 806,000 MHz 6.250 kHz 805.39610 MHz -61.31 dam ~26.31 dB.
T ” T
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Band Edge / Full RB
Spectrum I |u§
Ref Level 30.00 dém  Offset 11.30 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
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10 dBm
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-10 dBm —] l ‘
-20 dBm
o J ]
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-40 dBm ‘/ \
-50 dem |
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Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
763.000 MHz 775,000 MHz 6.250 kHz 774.68232 MHz -61.33 deém -26.33 dB
775,000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -40.03 dBm -27.03 de
775,900 MHz 776.000 MHz 30.000 kHz 775.98706 MHz -42.61 dBm -29.61 dB
776.000 MHz 788,000 MHz 100.000 kHz 783.95405 MHz 2.11 dBm -27.89 db
788,000 MHz 788,100 MHz 30,000 kHz 788.06938 MHz -34.17 dém -21.17 de
788,100 MHz 793,000 MHz 100,000 kHz 788.10734 MHz -30.38 dBm -17.38 d&
793,000 MHz 806,000 MHz 6.250 kHz 793.04545 MHz -58.88 dBm -23.88 db
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042243-01B

LTE Band 13/ 10MHz / 64QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
N ‘o
Spectrum x| | Spectrum =
Ref Level 30.00 dBm  Offset 11.30 dB Mode Auto Sweep Ref Level 30.00 dém Offset 11.30 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 avgPwr
Limit Gheck PABS Limit fheck pabs
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Start 763.0 MHz 7007 pts Stop B06.0 MHz || |[ start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | _Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |___Powerabs | ALimit
763,000 MHz 775,000 MHz 6.250 kHz 774.85015 MHz -61.54 dBm -26.54 dB 763.000 MHz 775,000 MHz 6.250 kHz 763.11389 MHz -61.34 dBm -26.34 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.86089 MHz -4.29 dBm -36.29 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.51563 Mhz -40.47 dBm -36.47 dB
775.900 MHz 776.000 MHz 30,000 kHz 775.98107 MHz -53.13 dBm -40.13 dB 775.900 MHz 776,000 MHz 30.000 kHz 775.98477 MHz -54.45 dBm -41.45 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.55245 MHz 12,39 dBém -11.61 dB 776.000 MHz 788,000 MHz 100.000 kHz 786.37562 MHz 18.50 dém 211,50 dB
788.000 MHz 788,100 MHz 30.000 kHz 788,08596 MHz -54.10 dBm -41.10 dB 788.000 MHz 788,100 MHz 30.000 kHz 788.08497 MHz -52.65 dBm -39.65 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.91014 MHz -49.79 dBm -36.79 dB 788.100 MHz 793,000 MHz 100.000 kHz 788.10245 MHz -48.57 dBm -35.57 d&.
793.000 MHz 806,000 MHz 6.250 kHz 79657792 MHz -61.28 dBm -26.28 dB 793.000 MHz 806,000 MHz 6.250 kHz 904,88961 MHz -61,32 dBm -26.32 dB
T ” T
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Band Edge / Full RB
Spectrum I |u§
Ref Level 30.00 dém  Offset 11.30 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
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o0 dbre—fRURINNLS | INE ABRS DASS
10 dBm
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-20 dBm
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Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
763.000 MHz 775,000 MHz 6.250 kHz 763.34166 MHz -61.41 dBém -26.41 dB
775,000 MHz 775.900 MHz 100.000 kHz 775.89865 MHz -42.72 dBm -29.72 dB
775,900 MHz 776.000 MHz 30.000 kHz 775.97577 MHz -44.94 dBm -31.94 dB
776.000 MHz 788,000 MHz 100.000 kHz 783.64236 MHz 1.07 dém -28.93 db
788,000 MHz 788,100 MHz 30,000 kHz 788.08267 MHz -36.31 dBm -23.31de
788,100 MHz 793,000 MHz 100,000 kHz 788.10734 MHz -32.52 dém -19.52 dB
793,000 MHz 806,000 MHz 6.250 kHz 793.03247 MHz -589.97 dBm -24.97 db
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SPORTON LA

FCC RADIO TEST REPORT

Report No. : FG042243-01B

Conducted Spurious Emission

LTE Band 13 / 5SMHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum u%;" Spec ué]
Ref Level 0.00 dBm Offset 11.30 dB Mode Auto Swesp Ref Level 0.00 dBm Offset 11,30 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgpwr
Limit Tmrk PAES Limit (thrnk
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Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 763.000 MHz 100.000 kHz 2E0.33958 MHz -59,50 dBm ~46.50 dB 30,000 MHz 763.000 MHz 100.000 kHz 2E7.66502 MHz -53.58 dBm -46.58 db
806.000 MHz 1.000 GHz 100.000 kHz 990.64416 MHz -58.15 dbm -45.15 dB 806.000 MHz 1,000 GHz 100.000 kHz 990.45027 MHz -58.34 dBm -45.34 db
1.000 GHz 3.000 GHz 1.000 MHz 1.55511 GHz -48.27 dBm -35.27 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.55511 GHz -47.,96 dBm -34.96 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.97185 GHz -43.64 dBm -30.64 dBb 3.000 GHz 8,000 GHz 1.000 MHz 6.99485 GHz -43,75 dBém -30.75 dB
—_—
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Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum e Spec I:Iv?
Ref Level 0.00 dém  Offset 11.30 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 11,30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit Twrk PARS Limit rtm-k
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Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 763.000 MHz 100.000 kHz 363.89780 MHz ~59,46 dBm —46.46 dB 30,000 MHz 763.000 MHz 100.000 kHz 2E4.26007 MHz -53.54 dBm -46.64 db
806.000 MHz 1.000 GHz 100.000 kHz 962.79110 MHz -58.19 dbm -45.15 dB 806.000 MHz 1,000 GHz 100.000 kHz 961.72464 MHz -58.06 dBm -45.06 db
1.000 GHz 3.000 GHz 1.000 MHz 1.56011 GHz -47.25 dBm -34.25 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.56011 GHz -48,00 dBm -35.00 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.96035 GHz -43,50 dBm -30.59 dB 3.000 GHz 8,000 GHz 1.000 MHz 65.86086 GHz -43,73 dém -30.73 dB
( ) J - ( Il ] i
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042243-01B

LTE Band

13 /5MHz

Spectrum u%;" Spec ué]
Ref Level 0.00 dBm Offset 11.30 dB Mode Auto Swesp Ref Level 0.00 dBm Offset 11,30 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
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Start 30.0 MHz 18004 pts Stop 8.0 GHz | |[[ start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 389.17366 MHz -59,30 dbm ~46,30 dB 30,000 MHz 763.000 MHz 100.000 kHz 3E9.13568 MHz -53.55 dBm -46.55 dB
806.000 MHz 1.000 GHz 100.000 kHz 967.34783 MHz -58.37 dbm -45.37 dB 806.000 MHz 1,000 GHz 100.000 kHz 962.91604 MHz -58.16 dBm -45.16 db
1.000 GHz 3.000 GHz 1.000 MHz 1.56511 GHz -47.37 dBm -34.37 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.56461 GHz -48,03 dBm -35.03 d&
3.000 GHz 8,000 GHz 1.000 MHz 6.928935 GHz -43,43 dBm -30.43 dB 3.000 GHz 8,000 GHz 1.000 MHz 6.99885 GHz -43.50 dBm -30.50 d&
{ 1 J L] ( )| J L]
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LTE Band 13/ 10MHz
Middle Channel / QPSK Middle Channel / 16QAM
pectrum e pec w
Ref Level 0.00 dém  Offset 11.30 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 11,30 dB Mode Auto Sweep
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SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE_ABS_
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Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 2E6.20065 MHz -59.56 dbm ~46.56 dB 30,000 MHz 763.000 MHz 100.000 kHz 372.68041 MHz -53.51 dBm -46.61 dB
806.000 MHz 1.000 GHz 100.000 kHz 994.51004 MHz -58.37 dbm -45.37 dB 806.000 MHz 1,000 GHz 100.000 kHz 986.57221 MHz -58.28 dBm -45.28 db
1.000 GHz 3,000 GHz 1.000 MHz 1.55561 GHz -47.78 dBm -34.76 dB 1,000 GHz 3,000 GHz 1.000 MHz 2.99225 GHz -48,39 dBm -35.33 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.99285 GHz -43.67 dBm -30.67 dB 3.000 GHz 8,000 GHz 1.000 MHz 6.83837 GHz -43.,60 dBm -30.60 db
( ) J ( ) ] [ i
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042243-01B

LTE Band

13 /5MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Spectrum u%;" Sp ué]
Ref Level 0.00 dBm Offset 11.30 dB Mode Auto Swesp Ref Level 0.00 dBm Offset 11,30 dB Mode Auto Swesp
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 369.75887 MHz -59,38 dbm —46.38 dB 30,000 MHz 763.000 MHz 100.000 kHz 2E6.93328 MHz -53.47 dBm -46.47 dB
806.000 MHz 1.000 GHz 100.000 kHz 999.75762 MHz -58.34 dbm -45.34 dB 806.000 MHz 1,000 GHz 100.000 kHz 963.30385 MHz -58.23 dBm -45.23 db
1.000 GHz 3.000 GHz 1.000 MHz 2.99375 GHz -48.46 dBm -35.46 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.96276 GHz -48.,43 dBm -35.43 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.87236 GHz -43.44 dBm -30.44 dB 3.000 GHz 8,000 GHz 1.000 MHz 6.99485 GHz -43.50 dBm -30.50 d&
—_— —_—
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Highest Channel / 64QAM

Spectrum
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Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 375.98626 MHz -59.56 dbm ~46.56 dB
806.000 MHz 1.000 GHz 100.000 kHz 947.20950 MHz -58.32 dbm -45.32 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.95876 GHz -48.15 dBm -35.15 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.928935 GHz -43.60 dBm -30.69 dB
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LTE Band 13/ 10MHz

Middle Channel / 64QAM

Ref Level 0.00 dém  Offset 11.30 dB Mode Auto Sweep
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30.000 MHz 763.000 MHz 100.000 kHz 369.75887 MHz -59.24 dBm —46.24 dB
806.000 MHz 1.000 GHz 100.000 kHz 995.20080 MHz -58.34 dbm -45.34 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.98175 GHz -47.98 dBm -34.98 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.98385 GHz -43,58 dBm -30.58 dB
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samonias. FCC RADIO TEST REPORT

Report No. : FG042243-01B

Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0035
40 Normal Voltage 0.0017
30 Normal Voltage 0.0015
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0050
0 Normal Voltage 0.0100

-10 Normal Voltage 0.0023 PASS
-20 Normal Voltage 0.0004
-30 Normal Voltage 0.0152
20 Maximum Voltage 0.0017
20 Normal Voltage 0.0000
20 Battery End Point 0.0115

Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.65 V. ; Maximum Voltage =4.25 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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Report No. : FG042243-01B

Appendix B. Test Results of ERP/EIRP and Radiated Test

LTE Band 5/ 1.4MHz (Average) (GT - LC = -6.9 dB)
RB Conducted ERP
Channel Mode Size | Offset [Power (dBm)|Power (Watts] ERP(dBm) ERP(W)
Lowest 3 0 23.53 0.2254 14.48 0.0281
Middle QPSK 3 0 23.38 0.2178 14.33 0.0271
Highest 3 0 23.26 0.2118 14.21 0.0264
Lowest 1 3 22.90 0.1950 13.85 0.0243
Middle 16QAM 1 3 22.78 0.1897 13.73 0.0236
Highest 1 3 22.68 0.1854 13.63 0.0231
Lowest 1 3 21.81 0.1517 12.76 0.0189
Middle 64QAM 1 3 21.72 0.1486 12.67 0.0185
Highest 1 3 21.61 0.1449 12.56 0.0180
Limit ERP < 7W Result PASS
LTE Band 5/ 3MHz (Average) (GT - LC = -6.9 dB)
Channel Mode RB Conducted ERP
Size | Offset [Power (dBm)|Power (Watts] ERP(dBm) ERP(W)
Lowest 1 8 23.51 0.2244 14.46 0.0279
Middle QPSK 1 8 23.48 0.2228 14.43 0.0277
Highest 1 8 23.32 0.2148 14.27 0.0267
Lowest 1 8 22.95 0.1972 13.90 0.0245
Middle 16QAM 1 8 22.85 0.1928 13.80 0.0240
Highest 1 8 22.79 0.1901 13.74 0.0237
Lowest 1 0 21.88 0.1542 12.83 0.0192
Middle 64QAM 1 0 21.69 0.1476 12.64 0.0184
Highest 1 0 21.74 0.1493 12.69 0.0186
Limit ERP < 7W Result PASS
LTE Band 5/ 5MHz (Average) (GT - LC = -6.9 dB)
Channel Mode RB Conducted ERP
Size | Offset [Power (dBm)|Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 23.50 0.2239 14.45 0.0279
Middle QPSK 1 0 23.48 0.2228 14.43 0.0277
Highest 1 0 23.53 0.2254 14.48 0.0281
Lowest 1 0 22.86 0.1932 13.81 0.0240
Middle 16QAM 1 0 22.80 0.1905 13.75 0.0237
Highest 1 0 22.90 0.1950 13.85 0.0243
Lowest 1 0 21.69 0.1476 12.64 0.0184
Middle 64QAM 1 0 21.85 0.1531 12.80 0.0191
Highest 1 0 21.79 0.1510 12.74 0.0188
Limit ERP < 7W Result PASS
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LTE Band 5/ 10MHz (Average) (GT - LC = -6.9 dB)

Channel Mode : RB Conducted ERP
Size | Offset [Power (dBm)|Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 23.54 0.2259 14.49 0.0281
Middle QPSK 1 0 23.50 0.2239 14.45 0.0279
Highest 1 0 23.49 0.2234 14.44 0.0278
Lowest 1 0 22.93 0.1963 13.88 0.0244
Middle 16QAM 1 0 22.83 0.1919 13.78 0.0239
Highest 1 0 22.88 0.1941 13.83 0.0242
Lowest 1 0 21.78 0.1507 12.73 0.0187
Middle 64QAM 1 0 21.74 0.1493 12.69 0.0186
Highest 1 0 21.73 0.1489 12.68 0.0185

Limit ERP <7W Result PASS
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LTE Band 7 / 5MHz (Average) (GT - LC = -4.7 dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)|Power (Watts] EIRP(dBm) EIRP(W)
Lowest 12 7 18.04 0.0637 13.34 0.0216
Middle QPSK 12 7 18.06 0.0640 13.36 0.0217
Highest 12 7 18.21 0.0662 13.51 0.0224
Lowest 1 0 18.14 0.0652 13.44 0.0221
Middle 16QAM 1 0 18.25 0.0668 13.55 0.0226
Highest 1 0 18.41 0.0693 13.71 0.0235
Lowest 1 12 18.11 0.0647 13.41 0.0219
Middle 64QAM 1 12 18.23 0.0665 13.53 0.0225
Highest 1 12 18.31 0.0678 13.61 0.0230
Limit EIRP < 2W Result PASS
LTE Band 7 / 10MHz (Average) (GT - LC = -4.7 dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)|Power (Watts] EIRP(dBm) EIRP(W)
Lowest 25 12 17.96 0.0625 13.26 0.0212
Middle QPSK 25 12 18.15 0.0653 13.45 0.0221
Highest 25 12 18.24 0.0667 13.54 0.0226
Lowest 1 49 18.15 0.0653 13.45 0.0221
Middle 16QAM 1 49 18.40 0.0692 13.70 0.0234
Highest 1 49 18.36 0.0685 13.66 0.0232
Lowest 1 25 18.11 0.0647 13.41 0.0219
Middle 64QAM 1 25 18.30 0.0676 13.60 0.0229
Highest 1 25 18.36 0.0685 13.66 0.0232
Limit EIRP < 2W Result PASS
LTE Band 7 / 15MHz (Average) (GT - LC = -4.7 dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)|Power (Watts] EIRP(dBm) EIRP(W)
Lowest 36 20 18.04 0.0637 13.34 0.0216
Middle QPSK 36 20 18.15 0.0653 13.45 0.0221
Highest 36 20 18.28 0.0673 13.58 0.0228
Lowest 1 74 18.23 0.0665 13.53 0.0225
Middle 16QAM 1 74 18.41 0.0693 13.71 0.0235
Highest 1 74 18.44 0.0698 13.74 0.0237
Lowest 1 37 18.15 0.0653 13.45 0.0221
Middle 64QAM 1 37 18.33 0.0681 13.63 0.0231
Highest 1 37 18.36 0.0685 13.66 0.0232
Limit EIRP < 2W Result PASS
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LTE Band 7 /| 20MHz (Average) (GT - LC = -4.7 dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)|Power (Watts] EIRP(dBm) EIRP(W)
Lowest 50 50 18.06 0.0640 13.36 0.0217
Middle QPSK 50 50 18.17 0.0656 13.47 0.0222
Highest 50 50 18.24 0.0667 13.54 0.0226
Lowest 1 49 18.18 0.0658 13.48 0.0223
Middle 16QAM 1 49 18.33 0.0681 13.63 0.0231
Highest 1 49 18.45 0.0700 13.75 0.0237
Lowest 1 49 18.06 0.0640 13.36 0.0217
Middle 64QAM 1 49 18.23 0.0665 13.53 0.0225
Highest 1 49 18.37 0.0687 13.67 0.0233
Limit EIRP < 2W Result PASS
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LTE Band 13 / 5MHz (Average) (GT - LC = -5.8 dB)
Channel Mode : RB Conducted ERP
Size | Offset [Power (dBm)|Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 23.87 0.2438 15.92 0.0391
Middle QPSK 1 0 23.86 0.2432 15.91 0.0390
Highest 1 0 23.80 0.2399 15.85 0.0385
Lowest 1 24 22.98 0.1986 15.03 0.0318
Middle 16QAM 1 24 22.94 0.1968 14.99 0.0316
Highest 1 24 22.88 0.1941 14.93 0.0311
Lowest 1 24 21.90 0.1549 13.95 0.0248
Middle 64QAM 1 24 21.86 0.1535 13.91 0.0246
Highest 1 24 21.79 0.1510 13.84 0.0242
Limit ERP < 3W Result PASS
LTE Band 13 / 10MHz (Average) (GT - LC = -5.8 dB)
Channel Mode : RB Conducted ERP
Size | Offset [Power (dBm)|Power (Watts] ERP(dBm) ERP(W)
Lowest - - - - - -
Middle QPSK 1 0 23.87 0.2438 15.92 0.0391
Highest - - - - - -
Lowest - - - - - -
Middle 16QAM 1 25 22.97 0.1982 15.02 0.0318
Highest - - - - - -
Lowest - - - - - -
Middle 64QAM 1 0 21.95 0.1567 14.00 0.0251
Highest - - - - - -
Limit ERP < 3W Result PASS
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Radiated Spurious Emission

LTE Band 5
LTE Band 5/ 10MHz / QPSK
Channel Frf&:in;y (('jEBRnP1 ) (I(_jig::]t) I(_)l\rlflrt Reifj?ng P(S).vf/;(ler Txlc():sasble ” gr;?nna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)
1648 -53.58 -13 -40.58 -64.62 -59.43 0.69 8.69 H
2473 -49.93 -13 -36.93 -65.81 -57.60 0.95 10.76 H
3298 -47.42 -13 -34.42 -65.49 -55.92 1.20 11.86 H
H
H
H
Lowest
1648 -53.77 -13 -40.77 -64.69 -59.62 0.69 8.69 \Y,
2473 -50.12 -13 -37.12 -66 -57.79 0.95 10.76 Y,
3298 -47.96 -13 -34.96 -65.87 -56.46 1.20 11.86 Y,
\%
\%
\Y,
1664 -53.36 -13 -40.36 -64.47 -59.26 0.70 8.76 H
2496 -49.59 -13 -36.59 -65.49 -57.28 0.95 10.79 H
3328 -48.16 -13 -35.16 -66.15 -56.72 1.21 11.92 H
H
H
H
Middle
1664 -53.76 -13 -40.76 -64.77 -59.66 0.70 8.76 Y,
2496 -49.50 -13 -36.50 -65.32 -57.19 0.95 10.79 \Y,
3328 -48.06 -13 -35.06 -65.8 -56.62 1.21 11.92 Y,
Y,
Y,
\%
TEL : 886-3-327-3456 Page Number 1 B2-1of 7
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Highest

1680 | -53.46 -13 -40.46 | -64.65 | -59.42 071 8.82 H
2518 | -50.00 -13 -37.00 | -65.88 | -57.71 0.96 10.81 H
3358 | -48.64 -13 3564 | -66.56 | -57.26 1.22 11.99 H
H
H
H
H
1680 | -53.59 -13 4059 | -64.69 | -59.55 0.71 8.82 Vv
2518 | -49.44 -13 -36.44 | -65.41 | -57.15 0.96 10.81 Vv
3358 | -48.74 -13 -35.74 | -66.32 | -57.36 1.22 11.99 Y
Y
Vv
Vv
Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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LTE Band 7
LTE Band 7 / 20MHz / QPSK
Channel Frf&:in;y (5:;:) (I(_jig::]t) I(_)l\rlflrt Reifj?ng P(S).vf/;(ler Txlc():sasble ” gr;?nna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)
5002 -55.51 -25 -30.51 -49.95 -66.26 1.95 12.70 H
7503 -53.04 -25 -28.04 -54.02 -62.17 2.17 11.30 H
10004 -49.14 -25 -24.14 -52.14 -57.91 2.43 11.20 H
H
H
H
H
Lowest
5002 -55.51 -25 -30.51 -50.08 -66.26 1.95 12.70 Y,
7503 -52.53 -25 -27.53 -53.66 -61.66 2.17 11.30 Y,
10004 -49.77 -25 -24.77 -52.09 -58.54 2.43 11.20 \%
\%
\Y,
\Y,
\%
5052 -55.64 -25 -30.64 -50.23 -66.45 1.96 12.76 H
7578 -53.48 -25 -28.48 -54.08 -62.54 2.22 11.28 H
10107 -48.67 -25 -23.67 -51.62 -57.35 2.47 11.16 H
H
H
H
H
Middle
5052 -55.45 -25 -30.45 -50.02 -66.26 1.96 12.76 Y,
7578 -53.22 -25 -28.22 -54.01 -62.28 2.22 11.28 Y,
10107 -49.85 -25 -24.85 -52.22 -58.53 2.47 11.16 Y,
\%
Y,
Y,
\%
TEL : 886-3-327-3456 Page Number :B2-30f7
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5102 -54.90 -25 -29.90 -49.64 -65.76 1.96 12.82 H

7653 -52.40 -25 -27.40 -52.93 -61.39 2.28 11.27 H

10204 -48.98 -25 -23.98 -51.87 -57.58 2.52 11.12 H

H

H

H

H

Highest

5102 -56.16 -25 -31.16 -50.75 -67.02 1.96 12.82 \%

7653 -53.08 -25 -28.08 -53.81 -62.07 2.28 11.27 \%

10204 -49.45 -25 -24.45 -51.86 -58.05 2.52 11.12 \%

\%

\%

\%

\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456 Page Number 1 B2-40f 7
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LTE Band 13
LTE Band 13 /5MHz / QPSK
Channel Frf&:in;y (('jEBRnP1 ) (I(_jig::]t) I(_)l\rlflrt Reifj?ng P(S).vf/;(ler Txlc():sasble ” gr;?nna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)
1552 -53.31 -13 -40.31 -64.50 -58.83 0.64 8.31 H
2332 -48.67 -13 -35.67 -65.02 -56.15 0.93 10.56 H
3110 -47.67 -13 -34.67 -65.74 -55.81 1.16 11.44 H
H
H
H
H
Lowest
1552 -53.92 -13 -40.92 -64.81 -59.44 0.64 8.31 Y,
2332 -48.69 -13 -35.69 -65.13 -56.17 0.93 10.56 Y,
3110 -47.36 -13 -34.36 -65.30 -55.50 1.16 11.44 Y,
\%
\Y,
\Y,
\%
1560 -53.40 -42.15 -11.25 -64.53 -58.95 0.64 8.34 H
2339 -49.50 -13 -36.50 -65.80 -56.99 0.93 10.57 H
3119 -47.93 -13 -34.93 -66.02 -56.08 1.16 11.46 H
H
H
H
H
Middle
1560 -53.54 -42.15 -11.39 -64.39 -59.09 0.64 8.34 Y,
2339 -49.80 -13 -36.80 -66.20 -57.29 0.93 10.57 Y,
3119 -47.06 -13 -34.06 -65.05 -55.21 1.16 11.46 Y,
\%
Y,
Y,
\%
TEL : 886-3-327-3456 Page Number :B2-50f7
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1560 -54.37 -42.15 -12.22 -65.50 -59.92 0.64 8.34 H

2347 -49.53 -13 -36.53 -65.78 -57.03 0.93 10.59 H

3129 -47.88 -13 -34.88 -66.01 -56.05 1.16 11.48 H

H

H

H

H

Highest

1560 -53.78 -42.15 -11.63 -64.63 -59.33 0.64 8.34 \%

2347 -49.02 -13 -36.02 -65.38 -56.52 0.93 10.59 \%

3129 -47.98 -13 -34.98 -66.04 -56.15 1.16 11.48 \%

\%

\%

\%

\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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LTE Band 13/ 10MHz / QPSK

Frequency ERP Limit Qvgr SPA S.C. TX Cable TXAnt.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1552 -53.32 -13 -40.32 -64.51 -58.84 0.64 8.31 H
2332 -49.53 -13 -36.53 -65.88 -57.01 0.93 10.56 H
3110 -48.17 -13 -35.17 -66.24 -56.31 1.16 11.44 H
H
H
H
H
Middle
1552 -53.95 -13 -40.95 -64.84 -59.47 0.64 8.31 Y,
2332 -49.08 -13 -36.08 -65.52 -56.56 0.93 10.56 Y,
3110 -47.21 -13 -34.21 -65.15 -55.35 1.16 11.44 \Y,
Y,
Y,
Y,
Y,

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

— THE END——
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